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" I :b._: 1 [S53000361 |JUNCTION BOX
K I I 4 |P35000116 |LATCH Al-11-702-20
_._ _m‘ | * 1 |F53000307 |BEARING/SHAFT GUARD
_._ |_ 4 3/8 1 |F53000295 |FRONT MOTOR COVER
1 |P20000040_|QL 1 7/16 BORE
_ 54 | * 1 [S90000180 [SWITCH ASS'Y
LD. 6 |P38400612 |3/8-16X3/4 HH. BOLT
| , 1 [P19000016 _|[2B124 SHEAVE
I =" 1 |S53000190 |MOTOR GUARD
10 - L 2 |P15000041 |BELT B-67
T |S53000294 |MOTOR BASE ASS’Y
wj“_n_x INLET 36 |P38620004 |1/4 LOCK WASHER
36 _|P38600004 [1/4 FLAT WASHER
33 — » 16 |P38680416 |3/8-16 NUT
2 16 |P38620006 |3/8 LOCK WASHER
A e 16 |P3860006__ |3/8 FLAT WASHER
36 |P38400410 [1/4-20X 5/8 HH. BOLT
[ 8 |P38040656 |3/8-16X3 1/2 CARR. BOLT
4 |P35000042 |SPRING FASTNER
2 |P16000039 |PCIN — 1 7/16 BEARING
2 |P15000059 |BELT B-97
12| 2 |P20000013 |P1-1 1/8 BUSHING
11| 2 |P19000066 |2TB4.2 SHEAVE
10| 2 [P22000137 [MOTOR 2 H.P.1200RPM/460V
9| 1 |P20000054 |2517 1 7/16 BUSHING
8| 1 |P19000085 |2TB20.0 SHEAVE
7 [ 1 |F53000135 |DRIVE GUARD COVER
@ 6| 1 |F53000134 |DRIVE GUARD
S| 6 |F52000153 |BLADE RETAINER
4| 6 [F53000416 |[ROUND DOFFER BLADE
( 3| 2 [PS0000175 |6” PLEXIGLASS COVER
el\ = 2| 1 [S53000415 |[FLAT DOFFER ASS'Y
- ————= 1 | 1 |[S53000417 |D-130 SUB. ASS’Y
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PART NO.
$53000417
REV.
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32 [ P38870412
36 | P38580420

1/4-20X3/4 BUT. HD. SCR.
1/4-20 LOCK NUT

|
m 34] 2 | P38600004 [1/4 B.S. FLAT WASHER
33| - |- -
"n 32| 2 |P38400408 |1/4-20X1/2 HH, BOLT
| 31 | 18 | P38400612 |3/8-16X3/4 HH, BOLT
".. 30| 4 |P38600008 [1/2 FLAT WASHER
/ 25| 4 | P38620008 | 1/2 LOCK WASHER
= (@ 28| 4 |P38500813 |1/2-13 HEX NUT
27| 4 |P38400832 |1/2-13X2 HH. BOLT
1 26| 66 | P38400412 |1/4-20X3/4 HH. CAP SCE,
] 25| 78 | P38500420 |1/4-20 HEX NUT
3 \I@ 24| 78 | 962000004 | 1/4 B.S. LOCK WASHER
] 23

n
n

| 21 15 | P38870408 | 1/4-20X1/2 BUT. HD. SCR.
20 8 P38500616 [3/8-16 LOCK NUT
19 24 | P38620006 | 3/8 LOCK WASHER

1 18 8 P38870616 |3/8-16X1 BUT. HD. SCR.
17 2 P38470420 | 1/4-20 WING NUT
16 = -= -
15 2 P16000054 | BEARING RAK 1 7/16

@ 14 2 FS53000118 [ BAFFEL END PIECE
| 13 1 F53000210 | TOP COVER

12 1 $53000418 [FRONT TOP COVER ASS'Y
1 1 $53000211 |DOOR ASSEMBLY
10 1 §353000220 |OUTLET COVER ASS’Y
9 1 $53000208 | INLET COVER ASS‘Y
8 1 F33000207 | DOFFER SCREEN
7 2 F53000104 | INT. SCREEN CHEEK
6 1 S$53000195 |EXTERNAL DOFFER ASS'Y
S 1 FS53000203 | EXTERNAL DOFFER COVER
4 1 §$53000204 | EXTERNAL DOFFER SLIDE
3 2 P53000148 | EXTERNAL DOFFER HEAD
2 1 §53000176 |L.H. SIDE PANEL ASS’Y
1 1 $53000175 [RH. SIDE PANEL ASS’Y
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